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Test Report

AL L AR o WIS 18650 3.7V 2000mAh 7. 4Wh

Name ofSamplc: Lithium battery 18650 3.7V 2000mAh 7.4Wh
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Consignor: Ningbo Yiyang New Energy Technology Co., Ltd
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Statement

RO A A T A ST TR

] to it.
The test report is invalid if it is not affixed the offical scal of the laboratory

- SLRB R TFA D s AT (I T TR o ‘
Copics of the test report without the offical seal of the laboratory are invalid.
KBRS . I AR R

The test report is invalid without the signatures of compiler, checker and approver.
o KB TR

The test report is invalid if it is blotted out.

. R B ATHEAL, AAH S SR IR o

It is forbidden to copy the test report partially without the written approval of the
laboratory.

. IERERFTRING R, AU ITERE AN AT L

The conclusion of the consignation test is only valid for the provided sample.

- ARG LI SO, SESCCAR (A7) RS0, PR AE MR, Y
LLep 3C3CA At

The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.

. BRI, KRR IR IR R T

Unless noted otherwise, the test type is consignation test.

ihl: _LAET 0 4B 345 5
Mg B4 (Post Code): 200062
H1ifi(Tel): (021) 31765555
it (web site): www.ghs.cn
75 A(E-mail): zmh@ghs.cn

Address: No.345 East Yunling Road, Shanghai

fE34(Fax): (021) 31015117
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Shanghai Research Institute of Chemical Industry NO. 1118090301

Testing Co., Ltd. Test Report

LB d TFEILAINLN 18650 3.7V 2000mAh 7. AWh
M- 4 A Chinese
Name of Sample b E0 2 7y .
_ﬁi Lithium battery 18650 3.7V 2000mAh 7. AWh
English
-0 45 1118090301
Sample No.
Rit¥ iy BT BRI BT 2 3]
Consignor Ningbo Yiyang New Energy Technology Co., Ltd
A4 T ST R AT B ]
Manufacturer Ningbo Yiyang New Energy Technology Co., Ltd
KBl AT PR IBERMALR TS SRABFHETID

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3

IR E CRFERBYLEMAE WA WRAATAETN

Conclusion 3

8.3

=34 H W (Date) :

2018-10-25

D , I_“
FIRATR ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
R IMX N
AL C IROPURTIERN
Appearance Blue Cylinder plastics film shell
Hondkx B 2018-09-27 PRI B W 2018-10-08 ~ 2018-10-24
Accepted Date Test Date N
o HERRRL s A0SR R0 s ppd s S B iy« SR B0 0
AR R Altitude simulation, Thermal test;Vibration, Shock, External short
Test Items o circuit, Impact, Forced discharge
SRK, ZHEMTERER CRTERRYEMAET RRMATIETI)
ST/SG/AC. 10/11/Rev. 6 38. 3FRYETISK . ) .
AR |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS”

Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6

T 75 1L 4B Hithit s Rechargeable Lithium Cell./

Hiz
Comment %\&’ A}g A
T T
T / & ZAD» Qi ATK%‘!’ 315100
Consignor X ost Code
Address G f
"y St
” A WA & . %
Apiroﬁr: %"‘ 'W/I Checker: -ﬂr f Compiler: ﬁ
'I‘f;? BT (Vice chief engineer)
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Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1118090301
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E‘% *&quﬁ E] 'g*j: *&yﬁ%*i&l*ﬁ:ﬁé&% *&ﬂd&% )&ﬁ&iﬁ‘ ‘6“&.
No Name of Test Standard requirement or The . - ‘
: ltefns Clause Number of Standard Test Result | Conclusion | Remark
gg;ﬂggx:j;rma;mn:mmmwsﬁﬁ;\mwm
T} ST/SG/AC. 10/11/Rev. 6 38.3 HRIAT. 1 WHE 1
1 A‘?&&m UN Manual of Tests and Criteria : Stgﬁlﬁpendix 1 é‘#} /
- t11tud‘e ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Passed
simulation
gggﬂ ma:fé;mmwmavmmsaﬁt%&mﬁﬁﬂ
HAR FH) ST/SG/AC. 10/11/Rev. 6 38.3 T2 | M 2
2 o UN Manual of Tests and Criteria . N
Thermal test |ST/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.2|5¢¢ Appendix 2 P:Sf:d /
BREH (X FRRIMERNET Rk Win
= FHt) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 3 WKL 3
NI b e S "
< . N Manual of Tests and Criteria i
Vibration  |ST/5G/AC. 10/11/Rev. 6 Section 38.3 Test T.3 [-cC Appendix 3 Paxsod /
RAEE (X TRREDERNENT R
i FHH) ST/SG/AC.10/11/Rev.6 38.3 WKT.4 | K% 4
4 UN Manual of Tests and Criteria See Appendix 4 é*& /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4
T i Passed
g%;ﬂ (f?ﬁ&ﬁ/%;@#ﬁ%ﬁ&# ﬁ%m&
1) ST/SG/AC.10/11/Rev. 6 38.3 RKT.5 MIHE 5
5 ShERE UN Manual of Tests and Criteria s S o
See Appendix 5 =] /
External short |ST/sG/AC. 10/11/Rev.6 Section 38.3 Test T.5 : Passed
circuit & -
BKEH (X TRRRYERMNENE ﬁtﬁ&iﬂﬁﬂé
i FAt) ST/SG/AC. 10/11/Rev. 6 38.3 RIKT. 6 K% 6
6 UN Manmual of Tests and Criteria ~“/|See Appendix 6 oy /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6|" " Passed
&ﬁ)@ (*Tﬂ@ﬁ%}@ﬁmﬁﬁﬁﬁtﬁ%ﬁgﬁﬁ
FAFY ST/SG/AC. 10/11/Rev. 6 38.3 T. KE 7 ;
7 g&fﬁ'm% ~|UN Manual of Tests and Criteria £ See Appendix 7 L% /
Forced discharge |ST/56/AC. 10/11/Rev. § Section 38.3 Test T.8 [ o U Passed
This space intentionally left blank =
8 UTFZH ‘
AR IR FBGREE: 241C-25C  RERGRHE: /%
Test Envifnment Ambient temperature:24C-25°C;Ambient humidity:/%
Condition
R B /
Test Item
2 LB A
- ) BR4R
Subcontracted Test FOUREE & Ak 4 Post Cod /
Conditi Subcontracted [ Name s =0de
ondition ubcon -
Laboratory it / W, 35 y
Address Tel
-E

]
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SRICI Testing Co., Ltd. Test Report—Appendix 1 NO. 1118090301
3/10
) 1 WAE L #4 | mi
No. Name of Test Items Altitude simulation
= AR A BRI Before R/ After
¥ S RERA|FROLE| 48
%5 Samplc Status RE @/ RE Fr#-4/E | Mass Loss | Residual EF -3
Sample Mass ocCv Mass ocv OCV  |Other
No. /g v /g A% 1% 1% Event
ICYCSERFE
001 | oy rully charged | 44.0251 | 417 | 44.0240 | 417 0.00 | 100.00 | ©
1CYCSERFEH
002 | \oycFurty ehareed | 44.1191 | 4.17 | 44.1187 | 4.17 0.00 | 100.00 | o
CYCSEAFEH y
003 | (oyerirne | ad 1258 | 417 |as1057 | a7 0.00 | 100.00 | ©
004 | joyopperr® | 43.9501 | 417 | 43.9587 | 4.17 0.00 | 100.00 | ©
005 | iovt Forrs shenged | 43.7984 | 417 | 43.7981 | 4.17 0.00 | 100.00 | ©
006 | icrlToriy e | 43.8257 | 418 | 43.8248 | 4, 17 0.00 | 99.76 | o
007 | 1cxeFurty shasgea | 44.0688 | 416 | 44.0689 | 416 |-.0.00 | 100.00 | O
008 | joyeponrrt | 442744 | 419 | 442738 | 4.19 0.00 | 100.00 | ©
1CYCSEAFE ‘ ; 707 ‘
009 | iexc punny raged | 44.1698 | 4,18 | a4.1707 | ~ 4.18 0.00 | 100.00 | ©
ICYCSERFEH ' )
010 | 1oyC Forty shmmged | 43.7384 | 417 | 43.7385 | 4.17-.| 0.00 | 100.00 | o
y\—FEEEThiS space intentionally :

Hix: LR V-R4A D-Mik R-20E F-£K -k, LBA. LMK, LHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 2 NO. 1118090301
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A5 . RRTAE LA | A0
No. Namc of Test Items Thermal test
Ae | ey [ B REE M| gy k| fae ]t
%5 Sample Status RE | FRLE RE FF38-4 /& | Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV |Other
No. /g A% g AY 1% 1% Event
001 | joyporeane® | ad0200 | 417 | ad0209| 415 0.00 | 99.52 | o
002 | oy Goesnt o laan1s7 | 417 | ad 1168 | 415 0.00 | 99.52 | o
003 | yeporastt 41257 | 417 | 441233 415 0.01 | 9.52 | o
004 | oy orard | 43.9587 | 417 | 43.9562 | 4.14 0.01 | 99.28 | o
005 | joyerrerd | 43.7981 | 417 | 43.7960 | 4.14 0.00 | 99.28 | o
006 | joypoarme | 43.82487| 417 | 43.8232 | 415 0.00 [ 99.52 | o
007 | joyeoe®®h . |'44.0689 | 416 | 44.0665 | 4.13 0.001 | 99.28 [ o
008 | oyeriar® o | 44.2738 4,19 | 442122 4.16 0. 00 9.28 | o
009 | jyoSomEEE o laa 1707 | 418 | 44.1698 | 415 0.00 | 99.28 | o
010 | ecickasit  |43.7385 | 417 | 44.1679| 4.15- | 0.00 | 9.52 | o
2 s spalcee“inbtle;tkionauy ' ; "

iz: LR V-, DMK R-2KEL F-RK 0-Li#h. RRmA. LMK, B, ARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Lcakage,No Venting,
No Disassembly,No Rupture & No Fire.

el
;-llt'ﬁf_ goood od




LAY T IRAS T AT FRAE)

B oo 4R & - WA 3
SRICI Testing Co., Ltd. Test Report—Appendix 3

NO. 1118090301

left blank

5/10
A% 3 RARE L |
No. Name of Test Items | vipration
2, ﬁ—:?:::y(#é ﬁ%\ﬁff Before R JE After /ﬁi#ﬁk FloyE £
%Y Sample Status RE F¥dE| ¥ | /A% %/AE | MassLoss| Residual A&
Sample Mass oCcv Mass ocvVv OoCVv Other
No. /g AY% /g Y 1% 1% Event
001 | geiemest o lad.0219| 415 | 44.0216 | 4.15 0.00 | 100.00 [ o
002 | geroEdf o |44.1168| 415 | 44.1152 | 4.15 0.00 | 100.00 | o
003 | yeomase® o |44.1233| 415 [ 44.1234 | 4.15 0.00 | 100.00 | o
004 | eomesh o |43.9562| 4.14 | 43.9556 | 4.14 0.00 | 100.00 | o
005 | joerordfe® o |43.7960| 4.14 | 43.7951 | 4.14 0.00 | 100.00 | o
006 | joeicmlfil® o |43.8232| 415 | 43.8227 | 4.15 0.00 | 100.00 | o
007 | iGckEs® | |44.0665| 4.13 | 44.0659 | 4.13 0.00 | 100.00 | o
008 | o CICEAM . l4g.2722| 416 | 44.2717 | 4.16 | o0.00 | 10000 [ O
000 | | CkeRS  |44.1698 | 415 | 44.1692 4.15 0.00 | 100.00 | o
010 | pocEens - |aa.1679| 415 | 44.1685 | 4.15 0.00 | 10000 [ o
)\Tg EThis space intentionally:| -

7 No Disassembly,No Rupture & No Fire.

Bii. L-#0F ViR, D-MAk R-#EL F-RK 0-Ritih. Rk, LK. FRE . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Lcakage,No Venting,
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SRICI Testing Co., Ltd. Test Report—Appendix 4 NO. 1118090301
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A5 . ARIF B 1 4 bt
No. Namec of Test Items Shock
RIW B X
MR | kA W Bofore RIE Aot | g ink [Mawm | i
5 Sample Status RE | FRbWE R¥ FF#-w. /A | Mass Loss | Residual | H &
Sample Mass ocv Mass oCv OCV | Other
No. /g vV /g IV 1% /% Event
1ICYCSE A Fi
001 | ievc Pully charged | 44.0216 | 4.15 | 44. 0208 4.15 0. 00 100.00 | o
1CYCSER FE
002 | icvcTully charges | 441152 [  4.15 | 44. 1154 | 415 0. 00 100.00 | o
ICYCTERFEHL
003 | iovcFully charged | 44.1234 | 4.15. | 44,1231 | 4 15 0. 00 100.00 | o
1CYCSE R Aot -
004 | cyc Fully charged | 43.9556 | 4. 14 43.9550 | 4.14 0.00 100.00 | o
CYCS: 43
005 | \crcFully dhursed | 43.7951| 4,14 43.7948 | 4.14 0.00 | 100.00 | o
YCSEL 7 :
006 | 1cvcFury e | 438227 4.15 | 43.8230 | 412 | 000 | 10000 | o
ey .
007 | \coe Futy crvged | 440659 | 413 | 44.0634 | 413 0.01 100.00 | o
008 | joyiporiree 44,2117 | 416 | 44.2719 | 4 16 0. 00 100.00 | o
009 | joycmpirrt 1 44.1602 | 4.15. | 44.1681 | 4.1 0.00 | 100.00 | o
010 | ot porrs roeed | 44.1685 | 415 | 44.1658 | 4.15° | 0.01 | 100.00 0

q This space intentionally
J‘—FﬁE left blank

———

%}i- L_}&% V_(;&J/;‘.L‘ D_M/H_{ R—l}kffdg F-ﬂk O‘ﬁi&iﬁ) \ i)iﬁ} );_Ln -ilﬂj‘gW\ ial)i%]&\ inﬁko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
wsscmbly,No Rupture & No Fire.
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i —
| oA 5 BNRALH | sias o
: No. Name of Test Items External short circuit
Housg SR A GRi & EFY ] SIS
Sample No. Sample Status Max. Extcm/z% Temperature Other Event
l ICYCSE & % m
) 001 1CYC Fulj‘l:y charged 110. 3 0]
‘ ICYCSe &
l 002 1CYC FuTl:y charged 91.0 (0]
ICYCSE & Fem
003 1CYC Fuﬁ:y charged 93.0 (0]
ICYCSE 2 7em :
004 1cYC Fuﬂ]y charged 103. 2 o)
1CYCSe£ %y ‘
005 1cYC Fuﬁ:y charged 120. 5 0
ICYCSE2 e
206 ICYC Fully charged 94.1 o)
1ICYCSE 2 % '
007 ICYC Fully charged 110. 2 0
1CYCSE 2%
008 ICYC Fully charged 94.0 o)
1CYCsE 2% v
009 1CYC Fully charged 116.9 o}
1CYCSE2 7 i1 >
010 ICYC Fully charged 117.1 0
L;LT?E This space irLtltzr:]iiOFally left
T —
\
0 Je z 1] .
- D‘ﬁﬁ-'ﬁi R—l)t%i F—ﬂk O—i‘%ﬁ"‘ i‘ﬁ"}\N ﬁrffNo Rupture.
Wbly R-Ruptur F-Fire O-No Disassembly,No

]

0]
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A5 6 # A B LA filf ity
No. Name of Test Items Impact
¥ o = 8
N HRRE M**;D?‘a;ﬁ:c?n‘:ramrc AR
Sample No. Sample Status i cm/ C P Other Event
ICYC 50%% fit 0
ot 1CYC 50% Capacity 108. 1
1CYC 50%%¢4it o
0a2 1CYC 50% Capacity 116.9
1CYC 50%%¢ 4t
i LCYC 50% Conacity 110.3
1CYC 50%A
it ICYC 50% Capacity 113.5
1CYC 50%% Mk
o 1CYC 50% Capacity 110.9
LI FZsy | This space il’;)tlear;tkionally left
P —
[ —
~———
. a )2 o
#iE: D-fpik ALk O-AMIR. AAEK

Mcmbly F-Fire O-No Disassembly & No Fire.

.|':
;-llt'ﬁf_ goood od
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N —
No. 7 e LE T Fr—
- oIS | orgeq g
JrR R #uﬁ:’k,{.} orced discharge
Sample No. Sample Statys -}H&%g
T o6 ICYCSE 2 — Other Event
1CYC Fully discharged 0
017 1CYCSE 47
ICYC Fully discharged 0
018 ICYCJ&E‘_%H(F{!‘
1CYC Fully discharged o
019 1CYCSE 2Tt
ICYC Fully discharged 1)
020 1CYCSE2 iy
1CYC Fully discharged lo)
021 1CYCE A
1CYC Fully discharged 0
022 1CYCSE2 /it =
1CYC Fully discharged FE 0
023 1CYCSE2 TR & o
1CYC .Fully discharged : .0
024 C1CYCSEATR T ;
1CYC Fully discharged o
025 L 1CYCSEA ' ; -
1CYC Fully discharged OF
50CYCSE2/3
026 50CYC Fully .discharged €07
50CYCSE2HL . - ’
027 50CYC Fully discharged o
50CYCSE4 i L
| — 50CYC Fully discharged o
50CYCSE2 ¥ ;
029 50CYC Fully discharged Y
50CYCSE&Ti
030 50CYC Fully discharged 0
- 50CYCSEATX :
031 50CYC Fully discharged » 0
50CYCSE 42780
032 50CYC Fully discharged o
50CYCSEA A
033 50CYC Fully discharged 0O
50CYC5EATBL
034 50CYC Fully discharged 0
50CYCSE AT/
035 50CYC Fully discharged 0
&z D-FRAR F-A2K 0-AMHK. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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